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HUAK TESTING
Vertical
i FCC PART 15 C CLASS B
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9
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70
T
3 6 FCC PART 15 C CLASS B-QP Limit
m
=
T 50 . |_
40 |
0 L L 1 1 1 1 L 1 1 L 1 1 L 1 1 ]

30M 100M 1G

Frequency[Hz]
— QP Limit — Vertical PK

e QP Detector

1 63.013013 -14.48 44.80 30.12 40.00 9.88 100 76 Vertical
2 84.374374 -17.88 44.22 26.34 40.00 13.66 100 266 Vertical
3 183.41341 -15.63 34.58 18.95 43.50 24.55 100 118 Vertical
4 269.82983 -12.51 27.45 14.94 46.00 31.06 100 359 Vertical
5 419.35935 -9.18 30.64 21.46 46.00 24.54 100 238 Vertical
6 576.65665 -5.63 26.93 21.30 46.00 24.70 100 292 Vertical
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level

Harmonics and Spurious Emissions

Frequency Range (9kHz-30MHz)

Frequency (MHZz) Level@3m (dBuV/m) Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.
2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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Report No.: HK2502080444-5E

Series Model No.: S26 Ultra
Horizontal
fid FCC PART 15 C CLASS B
100
)
80
70
T
O FCC PART 15 C CLASS BQP Li
& -QP Limit
T 50 |_
% I
40 |
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[
20 ] 1
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0 L I 1 1 ' 1 1 L 1 1 J
30M 100M
Frequency[Hz]
—— QP Limit —— Horizontal PK
e QP Detector

1 103.79379 -14.69 33.05 18.36 43.50 25.14 100 360 Horizontal
2 216.42642 -14.69 35.41 20.72 46.00 25.28 100 233 Horizontal
3 338.76876 -10.40 32.39 21.99 46.00 24.01 100 68 Horizontal
4 474.70470 -8.23 28.51 20.28 46.00 25.72 100 294 Horizontal
5 691.23123 -4.08 25.80 21.72 46.00 24.28 100 100 Horizontal
6 938.82882 -1.13 25.67 24.54 46.00 21.46 100 132 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

— Level

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Vertical

Level[dBuVim]

110

100

90

80

70

60

50

40

Page 33 of 82

FCC PART15CCLASS B

Report No.: HK2502080444-5E

FCC PART 15 C CLASS B-QP Limit

30

0 L 1 1

1, 2
5
20 :
10

30M

— QP Limit — Vertical PK

e QP Detector

Frequency[Hz]

1 64.954955 -15.33 38.23 22.90 40.00 17.10 100 294 Vertical
2 96.996997 -14.95 37.87 22.92 43.50 20.58 100 163 Vertical
3 199.91992 -15.09 31.36 16.27 43.50 27.23 100 297 Vertical
4 350.42042 -10.05 30.28 20.23 46.00 25.77 100 229 Vertical
5 575.68568 -5.53 29.71 24.18 46.00 21.82 100 118 Vertical
6 916.49649 -1.02 25.58 24.56 46.00 21.44 100 22 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

Harmonics and Spurious Emissions

Frequency Range (9kHz-30MHz)

— Level

Frequency (MHZz)

Level@3m (dBuV/m)

Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.

2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
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Report No.: HK2502080444-5E

Series Model No.: Pixel 9
Horizontal
fid FCC PART 15 C CLASS B
100
)
80
70
T
O FCC PART 15 C CLASS BQP Li
& -QP Limit
T 50 |_
% I
40 |
30
20 3
1
10
0 L I 1 1 ' 1 1 L 1 1 J
30M 100M
Frequency[Hz]
—— QP Limit —— Horizontal PK
e QP Detector

1 58.158158 -14.00 25.78 11.78 40.00 28.22 100 264 Horizontal
2 105.73573 -14.49 31.06 16.57 43.50 26.93 100 360 Horizontal
3 197.97797 -14.86 32.02 17.16 43.50 26.34 100 238 Horizontal
4 362.07207 -9.74 33.37 23.63 46.00 22.37 100 273 Horizontal
5 487.32732 -7.91 29.35 2144 46.00 24.56 100 131 Horizontal
6 712.59259 -4.09 2542 21.33 46.00 24.67 100 128 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

— Level

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING
Vertical

i FCC PART 15 C CLASS B

100

9

80

70
T
3 6 FCC PART 15 C CLASS B-QP Limit
m
F 50 |_
- 40 | I

30 ;

2 5 6
20 ¢ :
10
0 L I 1 1 1 1 L 1 I L 1 1 L 1 1 ]
30M 100M 16
Frequency[Hz]
— QP Limit —— Vertical PK
e QP Detector

N\ Wl Y /4

1 66.896897 | -16.17 41.29 25.12 40.00 14.88 100 100 Vertical
2 96.996997 | -14.95 37.36 22.41 43.50 21.09 100 161 Vertical
3 196.03603 | -14.99 34.81 19.62 43.50 23.88 100 8 Vertical
4 344.59459 | -10.15 28.49 18.34 46.00 27.66 100 25 Vertical
5 489.26926 -7.90 30.09 22.19 46.00 23.81 100 286 Vertical
6 698.99899 -4.38 25.95 21.57 48.00 24.43 100 152 Vertical
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level
Harmonics and Spurious Emissions
Frequency Range (9kHz-30MHz)
Frequency (MHZz) Level@3m (dBuV/m) Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.
2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com



HUAK TESTING

Page 36 of 82 Report No.: HK2502080444-5E

Series Model No.: SP30 Pro
Horizontal
fid FCC PART 15 C CLASS B
100
)
80
70
E
O FCC PART 15 C CLASS BQP Li
& -QP Limit
T 50 |_
% I
40 |
30 ;
3 5
20 : 2 3
10
0 L I 1 1 1 1 ' 1 1 L 1 1 L 1 1 J
30M 100M 16
Frequency[Hz]
—— QP Limit —— Horizontal PK
e QP Detector

1 100.88088 -14.60 33.40 18.80 43.50 24.70 100 348 Horizontal
2 216.42642 -14.69 32.86 18.17 46.00 27.83 100 55 Horizontal
3 351.39139 -10.10 33.49 23.39 46.00 22.61 100 240 Horizontal
4 483.44344 -8.04 28.17 20.13 46.00 25.87 100 268 Horizontal
5 750.46046 -3.85 26.01 22.16 46.00 23.84 100 229 Horizontal
6 852.41241 -1.60 25.86 24.26 46.00 21.74 100 220 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

— Level

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com



HUAK TESTING
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FCC PART15CCLASS B

FCC PART 15 C CLASS B-QP Limit

30

0 L 1 1 1 1

g
20 3 ¢
10

30M

— QP Limit — Vertical PK

e QP Detector

Frequency[Hz]

1 64.954955 -15.33 39.65 24.32 40.00 15.68 100 125 Vertical
2 98.938939 -14.83 37.92 23.09 43.50 20.41 100 168 Vertical
3 192.15215 -15.74 34.35 18.61 43.50 24.89 100 261 Vertical
4 350.42042 -10.05 29.65 19.60 46.00 26.40 100 232 Vertical
5 494.12412 -7.84 32.17 24.33 46.00 21.67 100 286 Vertical
6 796.09609 -3.41 26.67 23.26 46.00 22.74 100 96 Vertical
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level

Harmonics and Spurious Emissions

Frequency Range (9kHz-30MHz)

Frequency (MHz) Level@3m (dBuV/m) Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.
2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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Series Model No.:
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FCC PART15C CLASS B

Report No.: HK2502080444-5E

FCC PART 15 C CLASS B-QP Limit

-

30

20

10

0 L

30M

— QP Limit

e QP Detector

—— Horizontal PK

Frequency[Hz]

1 63.983984 -14.38 25.84 11.46 40.00 28.54 100 197 Horizontal
2 109.61962 -14.22 28.50 14.28 43.50 29.22 100 29 Horizontal
3 211.57157 -14.85 31.93 17.08 43.50 26.42 100 282 Horizontal
4 363.04304 -9.68 32.88 23.20 46.00 22.80 100 262 Horizontal
5 506.74674 -8.26 29.30 21.04 46.00 24.96 100 124 Horizontal
6 850.47047 -1.46 25.21 23.75 46.00 22.25 100 337 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

— Level

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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Report No.: HK2502080444-5E

Vertical
10 FCC PART 15 C CLASS B
100
90
80
70
B
= 60 FCC PART 15 C CLASS B-QP LI
@ - imit
= 50 |_
% I
40
30 3
3 3
20 1y 3 5
10
0 1 1 1 1 1 1 1 1 1 1 L 1 1 ]
30M 100M
Frequency[Hz]
—— QP Limit —— Vertical PK
e QP Detector

1 39.70971 -14.02 31.42 17.40 40.00 22.60 100 261 Vertical
2 65.925926 -15.95 41.64 25.69 40.00 14.31 100 36 Vertical
3 96.026026 -15.55 38.50 22.95 43.50 20.55 100 244 Vertical
4 179.52953 -16.59 32.26 15.67 43.50 27.83 100 51 Vertical
5 308.66866 -11.86 28.68 16.82 46.00 29.18 100 252 Vertical
6 496.06606 -7.90 30.46 22.56 46.00 23.44 100 278 Vertical

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit

Harmonics and Spurious Emissions

Frequency Range (9kHz-30MHz)

— Level

Frequency (MHz)

Level@3m (dBuV/m)

Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.

2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document

is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: M15 pro

Horizontal
fid FCC PART 15 C CLASS B
100
)
80
70
£
Z 6 FCC PART 15 C CLASS B-QP Limit
T %0 |_
- 40 | ]
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; 4 . 5
20 1
10
0 L I 1 1 1 1 ' 1 1 L 1 1 L 1 1 J
30M 100M 16
Frequency[Hz]
— QP Limit —— Horizontal PK
e QP Detector
—
DRz
A
oV/
1 108.64864 -14.02 30.97 16.95 43.50 26.55 100 360 Horizontal =
2 200.89089 -15.16 38.97 23.81 43.50 19.69 100 276 Horizontal
3 355.27527 -10.23 34.22 23.99 46.00 22.01 100 253 Horizontal
4 482.47247 -8.11 29.93 21.82 46.00 24 .18 100 131 Horizontal
5 648.50850 -5.07 25.86 20.79 46.00 25.21 100 67 Horizontal
6 821.34134 -2.66 24.75 22.09 46.00 23.91 100 209 Horizontal

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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Vertical
i FCC PART 15 C CLASS B
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30M 100M 16
Frequency[Hz]
— QP Limit —— Vertical PK
e QP Detector

N\ Wl Y /4

1 69.80981 -16.89 41.77 24.88 40.00 15.12 100 246 Vertical
2 91.171171 -16.91 39.85 22.94 43.50 20.56 100 82 Vertical
3 198.94894 -14.75 39.54 24.79 43.50 18.71 100 132 Vertical
4 348.47847 -10.06 29.92 19.86 46.00 26.14 100 244 Vertical
5 493.15315 -7.86 30.44 22.58 46.00 23.42 100 314 Vertical
6 841.73173 -1.92 24.53 22.61 46.00 23.39 100 186 Vertical
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor; Margin = Limit
— Level

Harmonics and Spurious Emissions

Frequency Range (9kHz-30MHz)

Frequency (MHZz) Level@3m (dBuV/m) Limit@3m (dBuV/m)

Note:1. Emission Level=Reading+ Cable loss+ Antenna factor-Amp factor.

2. The emission levels are 20 dB below the limit value, which are not reported. It is deemed to comply with the requirement.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

For 1GHz to 25GHz

CH Low (2402MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHZz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
4804 52.66 -3.65 49.01 74.00 -24.99 peak
4804 43.48 -3.65 39.83 54.00 -14.17 AVG
7206 50.02 -0.95 49.07 74.00 -24.93 peak
7206 42.53 -0.95 41.58 54.00 -12.42 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHZz) (dBuv) (dB) (dBpV/m) (dBpV/m) (dB)
4804 54.05 -3.65 50.40 74.00 -23.60 peak
4804 41.97 -3.65 38.32 54.00 -15.68 AVG
7206 51.13 -0.95 50.18 74.00 -23.82 peak
7206 39.51 -0.95 38.56 54.00 -15.44 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

CH Middle (2440MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB)
4880.00 52.71 -3.54 49.17 74.00 -24.83 peak
4880.00 42.96 -3.54 39.42 54.00 -14.58 AVG
7320.00 51.32 -0.81 50.51 74.00 -23.49 peak
7320.00 40.61 -0.81 39.80 54.00 -14.20 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpV) (dB) (dBuV/m) (dBuV/m) (dB)
4880.00 52.61 -3.54 49.07 74.00 -24.93 peak
4880.00 43.12 -3.54 39.58 54.00 -14.42 AVG
7320.00 50.56 -0.81 49.75 74.00 -24.25 peak
7320.00 40.44 -0.81 39.63 54.00 -14.37 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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HUAK TESTING
CH High (2480MHz)
Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBuVv/m) (dBuV/m) (dB)
4960 54.95 -3.43 51.52 74.00 -22.48 peak
4960 44 .47 -3.44 41.03 54.00 -12.97 AVG
7440 52.75 -0.77 51.98 74.00 -22.02 peak
7440 41.99 -0.77 41.22 54.00 -12.78 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
4960 53.02 -3.43 49.59 74.00 -24.41 peak
4960 42.63 -3.44 39.19 54.00 -14.81 AVG
7440 51.11 -0.77 50.34 74.00 -23.66 peak
7440 41.19 -0.77 40.42 54.00 -13.58 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Tel.: +86-0755-2302 9901

E-mail: info@huak.com Web.: www.huak.com
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HUAK TESTING

Series Model No.: S26 Ultra

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
4960 53.91 -3.43 50.48 74.00 -23.52 peak
4960 42.17 -3.44 38.73 54.00 -15.27 AVG
7440 51.52 -0.77 50.75 74.00 -23.25 peak
7440 41.52 -0.77 40.75 54.00 -13.25 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

-
Vertical: e
F Meter Fact Emission Level Limit Margi PR

requency Reading actor mission Leve imits argin Detector ’PR
Type o
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB) =
4960 52.98 -3.43 49.55 74.00 -24.45 peak
4960 43.23 -3.44 39.79 54.00 -14.21 AVG
7440 50.75 -0.77 49.98 74.00 -24.02 peak
7440 40.32 -0.77 39.55 54.00 -14.45 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Series Model No.: Pixel 9

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
4960 53.98 -3.43 50.55 74.00 -23.45 peak
4960 43.83 -3.44 40.39 54.00 -13.61 AVG
7440 50.28 -0.77 49.51 74.00 -24.49 peak
7440 41.04 -0.77 40.27 54.00 -13.73 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

—
Vertical: DRT
F Meter Fact Emission Level Limit Margi ov
requency Reading actor mission Leve imits argin Detector
Type -
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB) s
4960 52.83 -3.43 49.40 74.00 -24.60 peak
4960 42.04 -3.44 38.60 54.00 -15.40 AVG
7440 50.13 -0.77 49.36 74.00 -24.64 peak
7440 40.84 -0.77 40.07 54.00 -13.93 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Series Model No.: SP30 Pro

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
4960 55.32 -3.43 51.89 74.00 -22.11 peak
4960 43.40 -3.44 39.96 54.00 -14.04 AVG
7440 52.14 -0.77 51.37 74.00 -22.63 peak
7440 40.95 -0.77 40.18 54.00 -13.82 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical: §
F Meter Fact Emission Level Limit Margi \
requency Reading actor mission Leve imits argin Detector ‘
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB) 510
4960 52.32 -3.43 48.89 74.00 -25.11 peak
4960 41.20 -3.44 37.76 54.00 -16.24 AVG
7440 50.23 -0.77 49.46 74.00 -24.54 peak
7440 40.94 -0.77 40.17 54.00 -13.83 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Series Model No.: MT Ultimate

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
4960 53.53 -3.43 50.10 74.00 -23.90 peak
4960 43.35 -3.44 39.91 54.00 -14.09 AVG
7440 51.32 -0.77 50.55 74.00 -23.45 peak
7440 40.28 -0.77 39.51 54.00 -14.49 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 53.14 -3.43 49.71 74.00 -24.29 peak
4960 41.85 -3.44 38.41 54.00 -15.59 AVG
7440 51.22 -0.77 50.45 74.00 -23.55 peak
7440 40.04 -0.77 39.27 54.00 -14.73 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Series Model No.: M15 pro

CH High (2480MHz)

Horizontal:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBpVv) (dB) (dBpV/m) (dBuV/m) (dB)
4960 52.47 -3.43 49.04 74.00 -24.96 peak
4960 43.01 -3.44 39.57 54.00 -14.43 AVG
7440 50.72 -0.77 49.95 74.00 -24.05 peak
7440 41.10 -0.77 40.33 54.00 -13.67 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuv) (dB) (dBuV/m) (dBpV/m) (dB)
4960 53.07 -3.43 49.64 74.00 -24.36 peak
4960 41.35 -3.44 37.91 54.00 -16.09 AVG
7440 50.95 -0.77 50.18 74.00 -23.82 peak
7440 39.84 -0.77 39.07 54.00 -14.93 AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark:

(1) Measuring frequencies from 1 GHz to the 25 GHz.

(2) “F” denotes fundamental frequency; “H” denotes spurious frequency; “E” denotes band edge frequency.

(3) * denotes emission frequency which appearing within the Restricted Bands specified in provision of 15.205,
then the general radiated emission limits in 15.209 apply.

(4) The emissions are attenuated more than 20dB below the permissible limits are not recorded in the report.

(5) The IF bandwidth of EMI Test Receiver between 30MHz to 1GHz was 120KHz, 1 MHz for measuring above 1
GHz, below 30MHz was 10KHz. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video
bandwidth is 3MHz for peak measurement with peak detector at frequency above 1GHz. The resolution
bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz for Average measurement
with peak detection at frequency above 1GHz.

(6) When the test results of Peak Detected below the limits of Average Detected, the Average Detected is not
need completed. For example: Top Channel at Fundamental 73.16dBuV/m(PK Value) <93.98(AV Limit), at
harmonic 53.20 dBuV/m(PK Value) <54 dBuV/m(AV Limit), the Average Detected not need to completed.

(7) All modes of operation were investigated and the worst-case emissions are reported.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Radiated Band Edge Test:
Operation Mode: TX CH Low (2402MHz)
Horizontal:
£ Reading Fact Emission Level Limit Marai
requency Result actor mission Leve imits argin Detector
Type
(MHz) (dBuVv) (dB) (dBpV/m) (dBuV/m) (dB) yp
2310.00 54.26 -5.81 48.45 74 -25.55 peak
2310.00 / -5.81 / 54 / AVG
2390.00 53.22 -5.84 47.38 74 -26.62 peak
2390.00 / -5.84 / 54 / AVG
2400.00 51.96 -5.84 46.12 74 -27.88 peak
2400.00 / -5.84 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
Frequency Reading Factor Emission Level Limits Margin
Result Detector

(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) Type
2310.00 56.02 -5.81 50.21 74 -23.79 peak
2310.00 / -5.81 / 54 / AVG
2390.00 54.72 -5.84 48.88 74 -25.12 peak
2390.00 / -5.84 / 54 / AVG
2400.00 52.61 -5.84 46.77 74 -27.23 peak
2400.00 / -5.84 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,
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Operation Mode: TX CH High (2480MHz)

Report No

.- HK2502080444-5E

Horizontal
E Meter Fact Emission Level Limit Marai
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) s
2483.50 54.19 -5.81 48.38 74 -25.62 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.66 -6.06 47.6 74 -26.4 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
P
Meter . . 4 . U
Frequency Reading Factor Emission Level Limits Margin Detector ;.Pz;
Type —
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) -
2483.50 56.74 -5.81 50.93 74 -23.07 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.82 -6.06 48.76 74 -25.24 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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All modes have been tested, and the report only reflects the worst mode:

Series Model No.: S26 Ultra

Operation Mode: TX CH High (2480MHz)

Report No.:

HK2502080444-5E

Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) s
2483.50 55.47 -5.81 49.66 74 -24.34 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.16 -6.06 471 74 -26.9 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading acltor mission Leve IMITS argln Detector
Type
(MHz) (dBpV) (dB) (dBpV/m) (dBpV/m) (dB)
2483.50 54.89 -5.81 49.08 74 -24.92 peak
2483.50 / -5.81 / 54 / AVG
2500.00 51.33 -6.06 4527 74 2873 peak
2500.00 / -6.06 / 54 / AVG

Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,

E-mail: info@huak.com Web.: www.huak.com
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Series Model No.: Pixel 9

Operation Mode: TX CH High (2480MHz)

Report No.:

HK2502080444-5E

Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) s
2483.50 53.89 -5.81 48.08 74 -25.92 peak
2483.50 / -5.81 / 54 / AVG
2500.00 51.48 -6.06 45.42 74 -28.58 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical: §
£
E Meter Fact Emission Level Limit Marai AL
requency Reading actor mission Leve imits argin Detector j
Type v
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 56.02 -5.81 50.21 74 -23.79 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.76 -6.06 48.7 74 -25.3 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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Series Model No.: SP30 Pro

Operation Mode: TX CH High (2480MHz)

Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) s
2483.50 56.33 -5.81 50.52 74 -23.48 peak
2483.50 / -5.81 / 54 / AVG
2500.00 55.12 -6.06 49.06 74 -24.94 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 55.64 -5.81 49.83 74 -24.17 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.09 -6.06 48.03 74 -25.97 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Series Model No.: MT Ultimate
Operation Mode: TX CH High (2480MHz)
Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) s
2483.50 53.29 -5.81 47.48 74 -26.52 peak
2483.50 / -5.81 / 54 / AVG
2500.00 51.84 -6.06 45.78 74 -28.22 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical:
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 56.32 -5.81 50.51 74 -23.49 peak
2483.50 / -5.81 / 54 / AVG
2500.00 54.85 -6.06 48.79 74 -25.21 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Shenzhen HUAK Testing Technology Co., Ltd.

Tel.: +86-0755-2302 9901
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail: info@huak.com Web.: www.huak.com
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Series Model No.: M15 pro

Operation Mode: TX CH High (2480MHz)

Horizontal
F Meter Fact Emission Level Limit Margi
requency Reading actor mission Leve imits argin Detector
Type
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB) s
2483.50 55.12 -5.81 49.31 74 -24.69 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.29 -6.06 47.23 74 -26.77 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.

Vertical: ?
H
E Meter Fact Emission Level Limit Marai Al
requency Reading actor mission Leve imits argin Detector &
Type DN
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
2483.50 54.91 -5.81 49.1 74 -24.9 peak
2483.50 / -5.81 / 54 / AVG
2500.00 53.82 -6.06 47.76 74 -26.24 peak
2500.00 / -6.06 / 54 / AVG
Remark: Factor = Cable loss + Antenna factor + Attenuator — Preamplifier; Level = Reading + Factor;
Margin = Level-Limit.
Remark: All the other emissions not reported were too low to read and deemed to comply with FCC limit.

Remark:

1. If the PK measured levels comply with average limit, then the average level were deemed to

comply with average limit.
2. In restricted bands of operation, the spurious emissions below the permissible value more than

20dB.

3. The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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4.4 Maximum Peak Output Power Measurement

4.4.1 Limit

The Maximum Peak Output Power Measurement is 30dBm.

4.4.2 Test Procedure

The maximum peak conducted output power may be measured using a broadband peak RF automatic control
unit. The RF automatic control unit shall have a video bandwidth that is greater than or equal to the DTS

bandwidth and shall utilize a fast-responding diode detector.

The maximum Average conducted output power may be measured using a wideband RF automatic control unit
with a thermocouple detector or equivalent. The RF automatic control unit shall have a video bandwidth that is
greater than or equal to the DTS bandwidth and shall utilize a fast-responding diode detector.

4.4.3 Deviation From Standard

No deviation.

4.4.4 Test Setup

Report No.: HK2502080444-5E

O iz} 3
RF automatic control unit EUT
4.4.5 Test Results
Channel Maximum &
Limit
Channel Frequency Peak Output dB Result
(MHz) Power (dBm) (dBm)
Low 2402 -4.08 Pass
Middle 2440 -4.01 30 Pass
High 2480 -4.51 Pass

Note: 1.The test results including the cable lose.

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.
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HUAK TESTING

4.5 Power Spectral Density

4.5.1 Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous
transmission.

4.5.2 Test Procedure

Use this procedure when the maximum peak conducted output power in the fundamental emission is used
to demonstrate compliance.

Set the RBW =10 kHz.

Set the VBW =30 KHz.

Set the span to 1.5 times the DTS channel bandwidth.

Detector = peak. —
Sweep time = auto couple. iy
Trace mode = max hold. o
Allow trace to fully stabilize. __Ax!
Use the peak marker function to determine the maximum power level. oV,

If measured value exceeds limit, reduce RBW(no less than 3 kHz)and repeat.
The resulting peak PSD level must be 8 dBm.

\§

4.5.3 Deviation From Standard

No deviation.

4.5.4 Test Setup

SPECTRUM
ANALYZER

EUT

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
is issued by Shenzhen HUAK Testing Technology Co., Ltd., this document cannont be reproduced except in full with our prior written permission.

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
...,



Page 59 of 82 Report No.: HK2502080444-5E

HUAK TESTING

4.5.5 Test Results

Test Test
Channel Limit
Result 10log Result
Channel frequency (dBm/ Result
(dBm/ (3/10) (dBm/
(MHz) 3KHz)
10kHz) 3kHz)
Low 2402 -15.41 -5.23 -20.64 Pass
Middle 2440 -14.81 -5.23 -20.04 8.00 Pass
High 2480 -15.29 -5.23 -20.52 Pass
Note: PSD test result (dBm/3kHz)= PSD test result (dBm/10kHz)+10log(3/10)

CH 00

Agilent Spectrum Analyzer - Swept SA.
soe A [ | | SENSENNT ALIGNAUTO

Center Freq 2.402000000 GHz ) #hvg Type: RMS
PNO: Wide —+ Trig: Free Run Avg|Hold: 100,100

IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB Mkr1 2.401 899 78 GHz

Ref 20.00 dBm -15.411 dBm

\ Wl Y /4

#VBW 30 kHz Sweep 14.00 ms (30000 pts;

IMSG STATUS

Shenzhen HUAK Testing Technology Co., Ltd.  Tel.: +86-0755-2302 9901 E-mail: info@huak.com Web.: www.huak.com
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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CH 19

Agilent Spectrum Analyzer - Swept SA.
E e I ALIGNAUTO [ 10:32:07 AM Apr 01, 2025

Center Freq 2.440000000 GHz l #hvg Type: RMS TRA AT
PNO: Wide —+ Trig: Free Run Avg|Hold: 100,100 4

IFGain:Low #Atten: 30 dB

Ref Offset 8.64 dB Mkr1 2.439 899 35 GHz

Ref 20.00 dBm -14.813 dBm

Center 2.4400000 GHz Span 1.432 MHz|
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4.6 6db Bandwidth

4.6.1 Limit

For digital modulation systems, the minimum 6 dB bandwidth shall be at least 500 kHz.

4.6.2 Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with RBW=100 KHz and VBW=300 KHz.

The 6dB bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.
. Set RBW = 100 kHz.

. Set the video bandwidth (VBW) = 3 RBW.

. Detector = Peak.

. Trace mode = max hold.

. Sweep = auto couple.

. Allow the trace to stabilize.

. Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum
level measured in the fundamental emission.

NOoO A~ WN -

4.6.3 Deviation From Standard

No deviation.

4.6.4 Test Setup

SPECTRUM
EUT
ANALYZER
4.6.5 Test Result
6dB
Ch | i Limit
Channel anne Bandwidth i Result
Frequency (MHz) (MHz) (KHz)
Low 2402 0.652 Pass
Middle 2440 0.716 =500 Pass
High 2480 0.664 Pass
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Aéilem Spectrum Analyzer - Swept SA
o R | RE (09 AC ]
Center Freq 2.402000000 GHz

Ref Offset8.64 dB
Ref 30.00 dBm

Center 2.402000 GHz
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4.7 Occupied Bandwidth

4.7.1 Test Procedure

Page 63 of 82 Report No.: HK2502080444-5E

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper frequency
limits, the mean powers are each equal to 0.5% of the total mean power of the given emission. The following
procedure shall be used for measuring 99% power bandwidth:

RBW=1% to 5% of the OBW
VBW=approximately 3 X RBW
Detector=Peak

Trace Mode: Max Hold

Use the 99% power bandwidth function of the instrument to measure the Occupied Bandwidth and recorded.

4.7.2 Deviation From Standard

No deviation.

4.7.3 Test Setup

SPECTRUM

EUT

4.7.4 Test Result

N/A

ANALYZER
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4.8 Band Edge

4.8.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in the
100 kHz bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power
limits based on the use of root-mean-square averaging over a time interval, as permitted under FCC
rules in section 5.8.1, the attenuation required shall be 30 dB instead of 20 dB.

4.8.2 Test Procedure

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Span = wide enough to capture the peak level of the emission operating on the channel closest —
to the band edge, as well as any modulation products which fall outside of the authorized band iy

of operation, RBW > 1% of the span, VBW > RBW, Sweep = auto, T
Detector function = peak, Trace = max hold. __Ax!
ov/

=

4.8.3 Deviation From Standard

No deviation.

4.8.4 Test Setup

SPECTRUM
ANALYZER

EUT

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 15 days only. The document
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4.8.5 Test Results
PASS

Agilent Spectrum Analyzer - Swept SA
s00_ac | ] ; ALIGNAUTO [10:29:06AM

Center Freq 2.352500000 GHz ) #Avg Type: RMS Frequency
PNO: Fast ~—+— Trig:FreeRun Avg|Hold: 100100

IFGain:Low #Atten: 30 dB
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Ref 26.00 dBm -51.088 dBm

Stop 2.40500 GHz
#VBW 300 kHz Sweep 10.07 ms (1001 pts)

MKR MODE TRC SCL ® FUNCTION
[l N [1[fF[ 2401955 GHz| 5. 017 ®m | [ ]
(1] f] 2.400000 GHz 54576dBm| |

[ £ 2.390 000 GHz 51 oes dBm __—

FUNCTION WIDTH FUNCTIONWALUE ~ »| S8

2402

\ Wl Y /4

Agilent Spectrum Analyzer - Swept SA
N T =T N I A ; ALIGHAUTO  [10:35:3LAM e
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PNO: Fast —+— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB
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Ref 30,00 dBrm -50.412 dBm

Stalt 2.47000 GHz Stop 2.55000 GHz
#VBW 300 kHz Sweep 7.667 ms (1001 pts)

MKR MODE TAC' SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE  »~ [ =228
1 INEEEER 2490 00 GHz 5567 dBm [ 00 000000 ]
--- 2.48350 GHz 55 02dBm| |
| 53430dBm[ [ ]

2
3
4 50 M2dBm[ [ [
5 I . r 1}
6 1 1
7 I I
3 1 1
9 1 1
1 1 1
" [ [ v
< >
MSG STATUS
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4.9 Conducted Spurious Emissions

4.9.1 Applied Procedures / Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in the
100 kHz bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power
limits based on the use of root-mean-square averaging over a time interval, as permitted under Section
(b)(3) of RSS 5.4(4), the attenuation required shall be 30 dB instead of 20 dB.

For below 30MHz,For 9KHz-150kHz,150K-10MHz,We use the RBW 1KHz,10KHz, So the limit need to
calculated by “10Ig(BW1/BW2)*“. for example For9KHz-150kHz,RBW 1KHz, The Limit= the highest
emission level-20-10log(100/1)= the highest emission level-40.

4.9.2 TestProcedure

a.The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b.Span = wide enough to capture the peak level of the emission operating on the channel closest
to the band edge, as well as any modulation products which fall outside of the authorized band of
operation, RBW > 1% of the span, VBW > RBW, Sweep = auto,

Detector function = peak, Trace = max hold.

4.9.3 Deviation From Standard

No deviation.

49.4 Test Setup

SPECTRUM
ANALYZER

EUT
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4.9.5 Test Results

CH 00
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Agilent Spectrum Analyzer - Swept SA
o R R s ac |l |
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== Trig: Free Run
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Agilent Spectrum Analyzer - Swept SA
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5 Test Setup Photos of the EUT

Test Model No.: 116 Pro max
Radiated Emissions
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AC Conducted Emission

RF Conducted Emission
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Series Model No.: S26 Ultra
Radiated Emissions
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Conducted Emission
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Series Model No.: Pixel 9
Radiated Emissions
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